' DESA

INTERNATIONAL
lllustrated Parts List
REDDY - R55M
IMPORTANT: Do not use key numbers when ordering service parts. Always order
components by part number and description. Include model and serial numbers.
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTY| NO. NUMBER DESCRIPTION Qry.
1 M51104-01 Handle 1 18 M50631 Rubber Bumper 2
2 098511-36 Upper Shell 1 19 M50899-03AA| Side Cover 1
3 M11084-29 Screw, #10-16 x 3/4" 2 20 098138-01 Motor Bracket 1
4 M15823-27 Screw, #10-16 x 1/2" 6 21 M30865-02 Bushing 2
5 098512-33 Combustion Chamber 1 22 M11271-8 Clip Nut 6
6 M10908-2 Screw, #6-32 x 3/8" 2 23 M50104-02 Bushing 1
7 M16660 Photocell Bracket 1 24 M11084-26 Screw, #10-16 x 3/8" 6
8 M16656-20 Photocell Assembly 1 25 M15823-37 Screw, #8-18 x 1/4" 1
9 e Burner Head Assembly 1 26 098511-18 Lower Shell 1
9-1 HA3021 Nozzle 1 27 M29652-04 Rubber Airline 1
9-2 HA3013 Spark Plug 1 28 M51161-01 Rubber Washer 2
9-3 079980-01 Nozzle Adapter 1 29 M11084-26 Screw, #10-16 x 3/8" 2
' 94 097124-01 Bracket 1 30 079973-01 Fuel Line 1
9-5 M29824 Nut, 14mm 1 31 M50876-05 Fuel Filter (With Bushing) 1
110 M11084-26 Screw, #10-16 x 3/8" 2 32 M10990-3 Rubber Bushing 1
11 M30884 Fan 1 33 097702-01 Fuel Cap (Includes Gasket) 1
12 bl Motor and Pump Assembly 1 34 098513-69 Fuel Tank 1
1241 100088-02 Motor 1 35 M51108-01 Heat-Shell Shield 1
12-2 079975-03 Pump Body 1 36 100777-02 Microprocessor Control 1
12-3 M22009** Insert 1
12-4 M22456-2** Rotor 1 PARTS AVAILABLE - NOT SHOWN
12-5 M29608 Pump End Cover 1
12-6 M29632** Lint Filter 1 097204-08 Tradename Decal
12-7 M29633** Intake Filter 1 100830-01 Diagnostic Decal
12-8 M29609 Filter End Cover 1 098221-20 General Information Decal
12-9 M12461-31 Screw, #10-32 x 1" 3 100807-01 . Owner's Manual
12-10| M27694** Adjusting Screw 1
12-11| M10993-1** Pressure Relief Spring 1 OPTIONAL ACCESSORIES
12-12) M22997** Plug 1
©12-13| M8940* Steel Ball, 1/4" diameter 1 HA1210 Hang-up Thermostat
12-14| M29612-01** | Output Filter 1 HA1202 Heavy Duty Wheels and Handle Kit
12-15] M12461-32 Screw, #10-32x 1 1/8" 6 HA1206 Standard Wheels and Handle Kit
12-16| M50016 Elbow, 90° 1 HA1180 Air Gauge Kit
12-17| MB8643-2** Blade 4 HA2210 Fuel Tank Filter Screen
12-18| FHPF3-6C Screw, #10-32 x 3/4" 2 HA3005 Rotor Kit (M22456-2, M22009,
13 M51105-01 Fan Guard 1 M8643-2)
14 098219-26 Power Cord 1 HA3014 Filter Kit (M29632, M29633,
15 M11143-1 Strain Relief Bushing 1 M2961201)
16 NTC-4C Hex Lock Nut, 1/4-20 2 HA3020 Pump Kit (M27694, M10993-1,
17 M11084-26 Screw, #10-16 x 3/8" 2 M22997, M8940)

- ** See OPTIONAL ACCESSORIES
“** Not available as an assembly.

101093-01
REV. A
5/94



. 0 (uny jewaop Bupng) ebesadwy
0¢ (spunod aiewixoiddy) [and Inoyum WBoMm JejesH ZHO9/A0TH sjuawalinbay 911103(3
SE (spunod ajewixoxddy) ybiopm Buiddiys ov'o {1noH 14 suojien 's'n siewixolddy ) uondwnsuog jeny
v'e (1sd) ainssaid duingd Jiy g (suojien ‘s 'n ) Anoeded yue] j9nd
s9t (W49 srewixosddy) inding 41y 10H 10 |9y L 10 9U9S0I0Y (ELE]
seLl WdH 10101 000'SS (anoH sed nLg) Buney indino
SNOILLVYIIdID3dS
uoyng 19ssy [
SIYM ploD Jemod ST
an|g {jedoioyd snig m uw,\__moouocn. .
an|g |1900}0 —
19 119890loyd anig
SJIUM Uowilo) 1030
HUM O 1010 STUM 1 VEE)
[0JlU0)) aweld EETR e mm_mo@mm b
pay Ule|y 1010\ e
3oe|g plod Jamod T
punoio siseyn
o} psuuoy ——
Bnid speds ||||ﬂnHGuT___

WYHOVIA ONIHIM

ATgNISSY 3DVYHOVd HOLOW M3IA a3a01dX3 H31V3H




